
PARTS LIST

PARTS LIST

Part Qty.Description
dust adapter
O-Ring
tapping screw ST3.9x12
right housing
tapping screw ST3.9x35
tapping screw ST3.9x19
inner socket scerw M5x12
retaining plate
connecting plate
socket head screw M5x10
base plate
inner socket scerw M5x9
saw blade
finger guard
guard stell wire
plunger holder spring
spring bushing
plunger 
plunger holder
retaining ring
gear washer
roller
needle bearing K6x10x13
big gear
counter blance
blade -lifting plate
bearing holder
bearing 629-2RS
fan

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

1
1
4
1
2
6
1
1
2
2
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

Part Qty.Description
rotor
carbon brush
brush holder
bearing 607-2RS
stator
cable 2x0.75mm
spanner M5
cable guard
cable press board
terminal block
switch
PCB
left housing
Laser power
Eclentricity seat
pin for rdler holder
spiralring for pendulm board
assistar subgssembly
stell ball ￠4
spring for the pendulam knob
clip ring￠6
pendulum knob
washer for
laser PCB
laser button
laser
laser sping

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

79551JIG SAW 800W



ASSEMBLY DIAGRAM

ASSEMBLY DIAGRAM

79551JIG SAW 800W


